



INVOICE NO. CW-5007/05

DATE Oct. 17, 2015

MILL TEST CERTIFICATE

THIS IS TO CERTIFY THAT THE MATERIAL DESCRIBED BELOW WAS MANUFACTURED IN ACCORDANCE WITH KISWIRE LTD SPECIFICATION AND APPLICABLE SECTIONS

OF **KISWIRE SPEC**

TO MESSRS _____

MATERIAL DESCRIPTION Hylift K16 (UNCALVANIZED)

2000M X 1 REEL

EX NO. CW-5137/01

ORDER NO. 2014-13 KOREA(1) REEL NO. 1 SAMPLING NO. 1

DIAMETER OF ROPE 10.000 mm

GRADE E160 N/sq.mm TYPE OF CORE _____

SPECIFIED BREAKING LOAD 97.90 kN SAMPLE BROKE AT 112.63 kN

WT. OF ZINC COATING OF OUTER WIRE MIN. _____ g/m

ROPE LAY RHLL LAY-LENGTH 65.61 mm

LUBRICATION A-3

REMARKS

Mill Cert Acc To EN 10204 -3.1.B

DATE OF SAMPLE TEST May 10, 2015

Jeong J.M

Approved by Q.C Manager J.M. Jeong
KISWIRE LTD., KOREA



KS



JIS



API



ABS



KR



NK



G.Lloyd's



DNV



L.R.



BV